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VERIFICATION OF COMPLIANCE

Applicant’s name................. : E-matic

AdAress ..o - 3435 Ocean Park Blvd # 107 PMB#444 Santa Monica CA 90405
Los Angeles, CA 90405.

Manufacture's Name............ . Shaghal Ltd

Address ......cooovvvveeeiiiiieeeeenn, :

2231 Colby Ave. L.A,, C.A., 90064 U.S.A

Product description

Product name .............cccceeeee : 7.9 inch tablet
Trademark: E-matic

Model Name: EGQ178

Test procedure FCC Part15.247
Standards ANSI C63.4-2003

This device described above has been tested by BCTC, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable only
to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of BCTC, this
document may be altered or revised by BCTC, personal only, and shall be noted in the revision of
the document.

Date of TeSt...ccccvvevvceee e

Date (s) of performance of tests .............:  Feb. 03 - Feb. 16, 2015
Date of ISSUE....coevveeeeeeeeeeeeeeeee e . Feb. 16, 2015
Test Result.......oooceeeeeiieieee e, . Pass
Testing Engineer : Trie 7:4'“5
(Eric Yang)

Technical Manager Sof-ﬂd Lee

(Sophia Lee)

Authorized Signatory :
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Partl15 (15.247) , Subpart C
Sstand.ard Test Item Judgment Remark
ection

15.207 Conducted Emission PASS
15.247 (a)(2) 6dB Bandwidth PASS
15.247 (b) Peak Output Power PASS
15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report
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1.1 TEST FACILITY

Shenzhen BCTC Technology Co., Ltd.
Add.:No.101,Yousong Road,Longhua New District, Shenzhen,China
FCC Registration No.:187086

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy * U - where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 % -

No. ltem Uncertainty
1 Conducted Emission Test +1.38dB

2 RF power,conducted +0.16dB

3 Spurious emissions,conducted +0.21dB

4 All emissions,radiated(<1G) +4.68dB

5 All emissions,radiated(>1G) +4.89dB

6 Temperature +0.5°C

7 Humidity 2%
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2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF EUT

Equipment 7.9 inch tablet

Trademark E-matic

Model Name EGQ178

Serial Model EGQ178BL, EGQ178BU, EGQ178PR, EGQ178PN,
EGQ178RD

Model Difference All the same,Only model name is different
The EUT is a 7.9 inch tablet
Operation 2412~2462 MHz
Frequency:
Modulation Type: CCK/OFDM/DBPSK/DAPSK
Bit Rate of 802.11b:11/5.5/2/1 Mbps
Transmitter 802.119:54/48/36/24/18/12/9/6

Mbps
802.11n:72.2/52/6.5 Mbps
Number Of Channel |11 CH, Please see Note 2.

Product Description

Antenna Please see Note 3.
Designation:
Output 802.11b: 8.87 dBm (Max.)

Power(Conducted): |802.11g: 6.51 dBm (Max.)
802.11n: 5.52 dBm (Max.)

Based on the application, features, or specification exhibited
in User's Manual, the EUT is considered as an
ITE/Computing Device. More details of EUT technical
specification, please refer to the User's Manual.

Channel List Please refer to the Note 2.
Model:PGAE0500200U1UL

Adapter AC Power Input: 100-240V~, 50/60Hz, 0.3A
Output: 5.0V, 2.0A

Battery DC3.7V

Connecting I/O Port(s) Please refer to the User's Manual

Note
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1. For a more detailed features description, please refer to the manufacturer’s specifications or
the User's Manual.

2.
Channel List for 802.11b/g/n
Channel Fr?“(jlll{'ezr;cy Channel Fr?'\(illﬁ-:zr;cy Channel Fr?,\(jltlj_iezr;cy Channel Fr?“(jlll{'ezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
3

- Table for Filed Antenna

Ant Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE
Wifi
A N/A N/A FPCB antenna N/A 1.0
Antenna
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n CH1/ CH6/ CH11
Mode 4 WIFI Link Mode

For Conducted Emission

Final Test Mode Description

Mode 4 WIFI Link Mode

For Radiated Emission

Final Test Mode Description
Mode 1 802.11b CH1/ CH6/ CH11
Mode 2 802.11g CH1/ CH6/ CH11
Mode 3 802.11n CH1/ CH6/ CH11
Note:

(1) The measurements are performed at the highest, middle, lowest available channels.
(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page9 of 67
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2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Conducted Emission Test

C1 AC
E-1 E-2
EUT ADAPTER
Radiated Spurious Emission Test
E-1
EUT
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

2.4 DESCRIPTION OF SUPPORT UNITS(CONDUCTED MODE)

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No. Note
E-1| 7.9inch tablet N/A EGQ178 N/A EUT
E-2 Adapter N/A PGAE0500200U1UL N/A

ltem | Shielded Type | Ferrite Core Length Note

C-1 NO NO 0.9M

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.

(2)  For detachable type I/0 cable should be specified the length in cm in TLength ; column.
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

ltem Kind of Manufacturer| Type No. | Serial No. Last Calibrated |Calibration
Equipment calibration until period
1 | Seectrum | pdient | E4407B |MY4210957) 5014 08.25 | 2015.08.24 | 1 year
Analyzer 2
2 |TestReceiver| R&S ESPI 101396 | 2014.08.25|2015.08.24 | 1 year
. SCHWARZB VULB9160-
3 [Bilog Antennal >~ 227 | vuLBe160 | V00 00| 2014.08.25 | 2015.08.24 | 1 year
4 | 90Q Coaxial | 5o, MpsgB | 0200264411 5414 06.07 | 2015.06.06 | 1 year
Switch 6
5 S/,\%Z?;t/?; ADVANTEST| R3132 |150900201 | 2014.06.07 | 2015.06.06 | 1 year
6 |Horn Antenna SCH&’E’:'?(RZB 9120D  |9120D-1275| 2014.08.25 | 2015.08.24 | 1 year
7 | HomAnt |Schwarzbeck|BBHA9170| 9170-181 |2014.07.06 [ 2015.07.05| 1 year
8 | Amplifier |SCHWERZBE| BBVO718 | 9718-270 |2014.08.25 | 2015.08.24 | 1 year
o | Amplifier |[SCHWERZEE| BRVO743 | 9743119 |2014.08.25|2015.08.24| 1 year
10 |Loop Antenna| ARA  |PLA-1030/B] 1029 |2014.06.08 [2015.06.07 | 1 year
11 | Power Meter|  R&S NRVS 100696 |2014.07.06 | 2015.07.05| 1 year
12 | Power R&S URvs-z4 |0392:1619-15014 07.06 | 2015.07.05| 1 year
Sensor 05
13 | RF cables R&S N/A N/A  |2014.07.06|2015.07.05| 1 year
Conduction Test equipment
Item Kind of Manufacturer| Type No. | Serial No. Last Calibrated |Calibration
Equipment calibration until period
1 |TestReceiver|  R&S ESCI 101421 |2014.08.25|2015.08.24 | 1 year
2 LISN SCHE’E’:'?(RZB NSLK8127 | 812779 |2014.08.25|2015.08.24| 1 year
3 LISN EMCO Feb-16 | 42990 |2014.08.24 | 2015.08.23| 1 year
4 |90Q Coaxial | 5 e, mpso | 6200264411 5614 06.07 | 2015.06.06 | 1 year
Switch 7
Passive
5 | Voltage R&S ESH2-Z3 | 100196 |2014.06.07 | 2015.06.06| 1 year
Probe
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

3. EMC EMISSION TEST
3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * CISPR
0.50-5.0 73.00 60.00 56.00 46.00 CISPR
5.0-30.0 73.00 60.00 60.00 50.00 CISPR
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 * FCC
0.50-5.0 73.00 60.00 56.00 46.00 FCC
5.0-30.0 73.00 60.00 60.00 50.00 FCC

Note:
(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

3.1.2 TEST PROCEDURE

a. The EUT was placed 0.4 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

3.1.3 DEVIATION FROM TEST STANDARD
No deviation

3.1.4 TEST SETUP

Vertical Reference
/ Ground Plane /TestReceiver

—— L 1
EUT Mgggz
|

40cm

80cm
|LISN h
|| | | |

N T

\Horizontal Reference

Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

3.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

3.1.6 TEST RESULTS

EUT : 7.9 inch tablet Model Name. : EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010hPa Phase : L

Test Voltage : [AC 120V/60Hz Test Mode : Mode 4
Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

8 OLwel (dBuv)

70
s FCC PART15 C QP
(A | & FCC PART15 C AV

L1 e

fy":‘
40

30
20

10

15 .2 5 1 2 5 10 20 30
Frequency (MHz)

Limitc COwer
Freq Lewvel Line Limit Remark

MHz dBuv dBuWV dE

1 0.165 52.14 55.21 -3.07 Average
2 0,165 b5e.65 65:21 -8.,56 QP

3 D.246 39.82 51.91 -12.09 Average
4 D.246 53.65 61.81 -8.26 QP

S 0.330 36.61 45.44 -12.83 Average
3 Q:830: 5078 59:44) =866 0P

7 0.419 31.26 47.46 -16.20 Average
(=] 0419 -46.98 57.46 -10.,48 QP

=] 0.579 29.57 46.00 -16.43 Average
10 D.579 42.565 56.00 -13.35 QP
11 2.915 27.58 46.00 -18.42 Average
1z 2.915 42.65 56.00 -13.35 QP
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Shenzhen BCTC Technology Co., Ltd.
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EUT : 7.9 inch tablet Model Name. : EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010hPa Phase : N

Test Voltage AC 120V/60Hz Test Mode : Mode 4
Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

g OLeveI {dBuV}
70
'“-h"\-.
[, FCC PART15 C OP
~
60/ 2 o [
2| : FCC PART15 C AV
sofl 1 g
[ ! || [ (] ™
40
30
20
10
0
A5 .2 2 5 10 20 30
Frequency (MHz)
Limit Cryer
Freq Level Line Liwit Remark
HNH=z dBuWV dBuV dbE
1 0.170 48.37 54.94 -~-6.57 Average
2 0.170 56.17 64.94 -8.77 QP
3 0.255 40.10 51.60 -11.50 Average
4 0.255 48.17 61.60 -13.43 QP
5 0.339 39.18 49.22Z -10.04 Average
6 0.339 47.65 59.22 -11.57 QP
7 0.419 34.03 47.46 -13.43 Aversage
8 0.419 46.87 57.46 —-10.859 QP
=] 1.619 29.23 46.00 -16.77 Average
10 1.619 43.65 56.00 -12.35 QP
11 2.993 29.46 46.00 -16.54 Average
12 2.993 43.68 56.00 ~-12.32 QP
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS (Frequency Range 9kHz-1000MHz)

20dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.
Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Spectrum Parameter Setting
Attenuation Auto
1000 MHz

Start Frequency

Stop Frequency

10th carrier harmonic

RB / VB (emission in restricted

1 MHz / 1 MHz for Peak, 1 MHz / 10Hz for Average

band)
Receiver Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9kHz~150kHz / RB 200Hz for QP

Start ~ Stop Frequency

150kHz~30MHz / RB 9kHz for QP

Start ~ Stop Frequency

30MHz~1000MHz / RB 120kHz for QP

FCC Report
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest
radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported

3.2.3 DEVIATION FROM TEST STANDARD
No deviation
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3.2.4 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna

L= Armplifier

—
| |
spectruln
D'Eim Analyzer
I

' ]
I —
Turntable :

1m to 4m
Spectrum \\ EUT] .
Analyzer _|:|_ ]U.Em i l
| |
| —u. —
Ground Plane — 4
Coaxial Cable
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(C) Radiated Emission Test-Up Frequency Above 1GHz

Turntable 4 3m

\ EUT I

0.8m| lm to 4m H / Analyzer
—_—T s |

Ground Plane ;

Coamial Cable

Spectrum

3.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.

FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page20 of 67
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3.2.6 TEST RESULTS (BETWEEN 9KHZ — 30 MHZ)

EUT: 7.9 inch tablet Model Name. : EGQ178
Temperature: 26 C Relative Humidtity: 54%
Pressure: 1010 hPa Test Voltage : DC 3.7V
Test Mode : X Polarization : --
Freq. Reading Limit Margin State
(MHz) (dBuV/m) (dBuV/m) (dB) P/F
- - -- - PASS
- - -- - PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);
Limit line = specific limits(dBuv) + distance extrapolation factor.
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

3.2.7 TEST RESULTS (BETWEEN 30MHZ — 1GHZ)

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : [54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode X Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
BULEVEI (dBuv/m)
60.0
FCC PART 15C
-6(iB
40.0 i
(LL
20.0
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Preamp Fead Cablelntenna Limit Crrer
Freq Factor Lewvel Loss Factor Level Line Limit Remark
HMH=z b dBuv db dB/m dBuV/m dBuV/m db
1 3776 Bl.396 55.0% 0D.56 14.22 368.49 40.00 -1.51 OF
& 68.80 31.32 61.18 0.85 7.48 38.12 40.00 -1.81 QP
3 4 204,60 31.08 55.87 1.46 11.22 40.56 43.50 -2.84 QP
4 245.25 30.96 57.29 1.70 12.85 40.883 46.00 -5.12 QP
] 328.76 30.79 53.88 Z2.02 14.65 39.86 46.00 =-5.14 QP
o ! 592.60 30.568 48.49 3.29 20.36 41.46 46.00 -4.54 QF
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode X Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
auLeveI (dBuVim)
60.0
FCC PART 15C
-6{iB
40.0 - — &
;
20.0
030 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Preamp Fead Cableintenna Limit Crrer
Fregq Factor Lewvel Loss Factor Level Line Limit Remark
MHz dE  dBuv dE  dB/m dBuV/m dBuV/m dE
i 68.80 31.32Z 57.87 0.85 7.468 34.68 40.00 -5.32 QP
2 .l 190.05 31.12 61.33 i.39 10.10 41.70 43.50 -1.80 QP
3 204.60 31.0%9 60.69 1.46 11.22 42.25 43.50 -1.22 QP
4 245.25 30.96 60.74 1.70 12.85 44.33 46.00 -1.67 QP
g5 ! 274.44 30.95 56.64 1.78 13.00 40.47 46.00 -5.53 QP
6 ! 378.23 30.62 53.71 2.27 16.20 41.56 46.00 -4.44 QF
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

3.2.8 TEST RESULTS (ABOVE 1000 MHZ)

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH1 (802.11b Mode) Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 20Level (dBu\Vim)
90.0
FCC PART15 2.4G PK
60.0 5 P FCC PART15 2.4G AV
1 2 4
3 5 b
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp Fead Cablelintenna Limit Crver
Fregq Factor Lewvel Loss Factor Level Line Limit Remark
HH= dE  dBuv dB  dB/m dBuV/m dBuV/m db
1 4824.00 27.50 31.69 12.01 32.89 49.19 74.00 -24.81 Peak
2 7236.00 27.95 24.71 16.61 37.30 50.67 74.00 -23.33 Peak
3 g§701.00 28.31 20.32 16.81 37.04 45.56 74.00 -25.14 Peak
4 10197.00 23.82 22.52 17.00 38.72 49.42 74.00 -24.58 Peak
5 1z2118.00 29.02 18.63 17.47 39.42 46.50 74.00 -27.50 Peak
& 13053.00 29.21 16.72 18.28 40.94 46.73 74.00 -27.27 Peak
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178

Temperature : 26 C Relative Humidity : 54%

Pressure : 1010 hPa Test Voltage : DC 3.7V

Test Mode : CH1 (802.11b Mode) Polarization : Vertical
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amoplifier.

1 20Level (dBuV/m)
90.0
FCC PART15 2.4G PK
60.0 = I FCC PART15 2.4G AV
1 4 B ) 5 L]
I Y R g B e o P Y e P TV WP VNPl
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Read Cablelintenna Limit Crrer

Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remal

MH= db dBuv dBb dB/m dBuV/m dBuV/m dB

4824.00 27.80 B31.56 12.01 3J2.89 43.06 7F4.00 —24.94 Feak
7Z36.00 27.95 23.92 16.61 37.30 49.88 74.00 -24.12 Peak
g9Z93.00 25.19 £24.96 16.72Z 36.63 50.12 74.00 -23.33 Peak
9449.00 285.53 £3.18 16.8Z 37.94 49.47 74.00 -24.53 Peak
10605.00 28.86 21.69 17.09 39.26 49.18 74.00 -24.8Z Peak
12577.00 29.12 21.14 17.85 35.70 49.57 74.00 -Z4.43 Peak

[n P Y - S
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH6 (802.11b Mode) Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 zuLewzl (dBuVim)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 i 2 e 3 M A
e LT IR WU PR B e i
30.0
G1[]00 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp Read Cablelntenna Limit Creer
Freq Factor Lewvel Loss Factor Level Line Limit ERemark
MH= cdB dBuvf dB dE/m dBuV/m dBuV/m db
1 48%74.00 27.53 29.39 12.14 33.11 47.11 974.00 -26.82 Feak
2 7311.00 27.96 19.29 16.62 37.32 45.27 74.00 -28.73 Peak
3 9092.00 28.43 19.06 16.89 37.50 45.02 74.00 -2Z8.98 Peak
4 10350.00 285.84 15.40 17.04 385.96 45.56 74.00 -28.44 Peak
a 12271.00 29.05 17.26 17.59 39.46 45.2Z26 74.00 -28.74 Peak
6 13376.00 29.27 13.48 18.65 42.44 45.30 74.00 -28.70 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page26 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH6 (802.11b Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
120LMI (dBuVim)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 < 3 4 47 o
WERERTY RSV LSRN VEVPRRTPSAN Wapee iy pwTagr sm ey oY Wy, WART RIS T
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cableintenna Limit Crver
Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MH= db dBEuV dBE dE/m dBuV/m dBuV/m dE
1 4874.00 27.53 31.06 12.14 33.11 48.78 74.00 -25.22 Peak
2 311,00 27.96 23.69 16.62 37.32 49.867 T4.00 —24.33 Peak
3 8973.00 283.39 21.72 16.87 37.36 47.56 74.00 -Z6.449 FPeak
4 i0197.00 28.82Z 20.73 17.00 38.72 47.63 74.00 -26.37 Peak
5 12254.00 £29.05 20.82 17.58 39.45 48.830 74.00 -25.20 Peak
6 14107.00 29.42 16.44 19.43 42.90 49.35 74.00 -24.65 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page27 of 67




Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH11 (802.11b Mode) Polarization : Horizontal
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
2. No emission detected above 18GHz
1 2nLewzl (dBuVimy)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 - K] § 2 2
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Read Cablelntenna Limit Owver
Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MH= dE dBuWV dBb dE/m dBuV/m dBuV/m dE
1 4924 .00 27.56 30.72 12.28 233.23 4B6.67 774.00 —-25.33 Feak
2 7386.00 27.88 23.11 16.82 37.36 49.11 74.00 -24.39 Peak
3 9517.00 28.81 21.39 16.92 35.01 47.71 74.00 -26.29 FPeak
4 11115.00 28.921 19.79 1%7.19 38.&59 47.66 74.00 —-26.34 Peak
2 12067700 29,01 2l1.19 17:43 39:21 49.:02 %54:00 —-£4.98 FPeak
6 13495.00 29.30 16.88 18.77 43.00 49.35 74.00 -24.65 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page28 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH11 (802.11b Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
120Level (dBuV/im)
90.0
FCC PART15 2.4G PK
60.0 3 Z FCC PART15 2.4G AV
= 4 5 B
30.0
G1[Z|Ul3 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cablelntenna Limitc Over
Fregq Factor Lewel Loss Factor Lewvel Line Limit Remark
MHz dBb dBuv dB dE/m dBuV/m dBuV/m dEb
1 4924.00 27.56 31.73 12.28 33.23 49.68 74.00 -24.32 Peak
2 6117.00 27.72 22.25 16.60 35.36 46.49 74,00 -27.51 Peak
) 7386.00 27.93 23.97 16.62 37.36 49.97 74.00 -24.03 Peak
4 9840.00 28.74 18.56 16.85 385.28 45.05 74.00 -28.95 Peak
a 11s59.00 28.97 18.23 17.20 39.74 46.30 74.00 -27.70 Peak
6 12305.00 29.06 18.07 17.62 39.46 46.09 74.00 -27.91 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page29 of 67



Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode : CH1 (802.11g Mode) Polarization : Horizontal
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Lewvel (dBuV/m)

120
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
T 2 3 i 5 b
WWWWWWWWW
30.0
G1UBD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp FEead Cablelintenna Limic Crrer

Fregq Factor Level Loss Factor Lewvel Line Limit Remark

MHz db dBuV dBb dB/m dBuV/m dBuV/m db

1 4824.00 27.50 31.46 12.01 32.99 #48.896 T4.00 —-25.0% Peak
P 7836.00 27.95 23.71 16.61 37.30 49,67 74.00 -24.33 Peak
3 10775.00 2Z8.88 20.21 17.12 39.37 43.5Z2 74.00 -25.45 Peak
4 12934.00 Z9.19 185.07 18.15 40.54 47.57 74.00 -Z26.43 Peak
5 13580.00 2Z9.3Z 14.87 18.87 43.08 47.30 74.00 -Z6.70 Peak
& 15246.00 29.59 185.99 Z20.16 35.45 485.01 74.00 -25.99 Peak

FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page30 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH1 (802.11g Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
120LE\|"E| (dBuV/m)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 1 3 4 5 b
mﬂﬂﬁ¢ﬂWNHHﬂmJf#ﬂ“ﬁ*wJ“hwwwwwgmﬂJvﬂqWhﬁmph“thhthwwm#MﬁqJJMﬂ
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cablelintenna Limitc Crrer
Freq Factor Lewel Loss Factor Level Line Limit ERemark
MHz db dBuWv dB dBE/m dBuV/m dBuV/m db
1 4824.00 27.50 31.44 12.01 232.89 48.94 774.00 -25.06 Peak
2 7236.00 27.95 23.15 1s.81 37.30 49.11 74.00 -24.89 Feak
3 9211.00 28.48 20.89 16.890 37.65 47.06 74.00 -26.94 FPeak
4 10894.00 28.89 19.82 17.15 39.44 4%7.52 774.00 -26.48 FPeak
5 12730.00 £9.15 15.87 17.99 40.06 47.77 74.00 -Z26.23 FPeak
(] 14124.00 29.42 15.88 19.44 42.80 48.70 <74.00 -25.30 Peak
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Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525
EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode : CHG6 (802.11g Mode) Polarization : Horizontal
Remark:

Lewvel (dBuV/m)

120
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 F 3 4 L3
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp Fead Cablelintenna Limitc Crver
Freq Factor Level Loss Factor Lewvel Line Limit Remark
MHz dB dBuv dB dBE/m dBuW/m dBuV/m dE
1 4874.00 27.53 30.85 12.14 33.11 48.57 74.00 —-25.43 Peak
2 7311.00 27.96 23.10 16.62 37.32 49.08 74.00 -24.92 Peak
3 8293.00 28.19 22.28 16.72 36.63 47.44 74.00 -Z6.56 Peak
4 10180.00 28.82 20.99 17.00 35.69 47.86 74.00 -26.14 Peak
5 13155.00 Z292.23 18.63 15.40 41.41 459.2Z1 74.00 -24.79 Peak
6 13869.00 29.37 15.19 19.20 43.37 48.39 74.00 -25.61 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page32 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CHG6 (802.11g Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 aneveI (dBuV/im)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
| £ 13 ] B
30.0
G1UDD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp RFead Cablelntenna Limit Crver
Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MHz db  dBuv dE  dB/m dBuV/m dBuV/m dEb
1 48374.00 27.53 31.39 12.14 33.11 49.11 74.00 -24.89 Peak
2 7311.00 27.96 23.69 16.62 37.32 49.67 74.00 -24.33 Peak
3 5293.00 285.19 21.28 16.72 36.63 46.44 74.00 -27.56 Peak
q 9704.00 2S5.68 20.32 16.94 35.17 46.75 74.00 -27.25 Peak
5 10775.00 28.88 19.49 17.12 39.37 47.10 74.00 -2Z6.90 Peak
£ 12458.00 29.09 19.73 17.76 39.49 47.89 74.00 -26.11 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page33 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH11 (802.11g Mode) Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 2[]Lwel (dBuVim)
90.0
FCC PART15 2.4G PK
60.0 = FCC PART15 2.4G AV
y 2 56
30.0
G1UDD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cablebintenna Limit Crrer
Freq Factor Lewvel Loss Factor Level Line Limit Remark
MHz dB dBuv dB dBE/m dBuV/m dBuV/m dB
13 4924 .00 27.56 30.94 12.28 33.23 48.89 74.00 -25.11 FPeak
2 73g6.00 27.98 22.68 16.562 37.36 48.68 74.00 -25.32 Peak
3 9534.00 28.61 23.5% 16.892 358.03 49.93 74.00 -24.07 Peak
4 10197.00 2&8.82 21.37 17.00 38.72 43.27 74.00 -25.73 Peak
a 11914.00 285.99 21.22 17.35 39.49 49.07 74.00 -24.93 Peak
B 12424.00 29.08 20.83 17.73 39.49 46.97 74.00 -25.03 Peak
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode : CH11(802.11g Mode) Polarization : Vertical
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Level (dBuV/im)

120
90.0

FCC PART15 2.4G PK

60.0 FCC PART5 2.4G AV

. 3%4 : EWM

oyt abvnd s MR T Lt
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
FPreamnp Read Cablelintenna Limit Crver

Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remark

MHz db dBuvf dB dE/m dBuW/m dBuV/m dE

4924.00 27.56 29,02 12.28 33.23 46.97 74.00 -27.03 Peak
6338.00 27.77 20.69 16.60 35.67 45.19 74.00 -28.81 Peak
7386.00 27.98 21.87 16.62 37.36 47.87 74.00 -26.13 FPeak
B446.00 Z5.23 15.61 16.76 36.76 43.590 74.00 -30.10 FPeak
10469.00 &£8.85 17.00 17.06 39.15 44.36 74.00 -29.64 Feak
12186,.00 29.04 16.78 17.53 39.44 44.71 74.00 -29.29 Peak

N b W
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Shenzhen BCTC Technology Co., Ltd. Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage : DC 3.7V
Test Mode CH1 (802.11n Mode) Polarization : Horizontal
Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Level (dBuVim)

120
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
Z. .4 4 5 B
I B T AT v SRy (WY P PSR SIPT |
30.0
G1[]!]0 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Read Cablelntenna Limit Creer
Fregq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MHz dB dBuv dB dB/m dBuV/m dBuV/m dE

4824.00 27.50 2881 12.01 32.99 #6.31 V4.00 =27.69 Peak
6287.00 27.76 22.90 16.60 35.60 47.34 74.00 -26.66 Peak
VZ36.00 27.95 Z2.35 16.61 37.30 45.31 74.00 -25.69 Peak
geg84.00 2Z8.30 Z1.34 16.81 37.0Z2 46.837 74.00 -27.13 Peak
11353.00 £8.94 19.08 17.24 39.78 47.16 7Y4.00 -26.84 Peak
13512.00 29.30 14.98 18.79 43.0Z 47.49 7V4.00 -26.51 Peak

N b W
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH1 (802.11n Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
120Lew:l (dBuV/m)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 2 |3 4 56
“Hwﬁwaﬁmvuwfvwﬁﬁﬁﬁ%“uh“ﬁﬂ’wmmmmvw“”Mnﬁﬁvw#n/mﬂuﬂ%#iﬂ”ﬂvwhwﬂ
30.0
G1UUD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cableintenna Limitc Crrer
Freq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MH=z db dBuy db dE/m dBuV/m dBuV/m dEb
1 4824.00 27.50 29.86 12.01 32.99 47.16 74.00 -26.84 Peak
2 T236.00 27.95 20.91 16.61 37.30 46.87 T4.00 -27.13 Peak
3 g293.00 28.19 21.10 16.72 36.63 46.26 74.00 -27.74 Peak
4 10316.00 28.83 19.57 17.03 385.91 46.68 74.00 -27.32 Peak
] 11812.00 £8.98 19.28 17.33 39.59 47.22Z2 74.00 -zZ6.78 Peak
=] 12152.00 29.03 19.1%7 17.50 239.43 47.07 74.00 -26.93 Peak

FCC Report

Tel: 400-788-9558 0755-33019988

Web:Http//www.bctc-lab.com

Page37 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH6 (802.11n Mode) Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 anevel (dBuV/im)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 2 = 4 5 5]
30.0
G1UDD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cablelintenna Limic Crver
Freq Factor Level Loss Factor Lewvel Line Limit Remark
MHz dB dBuv dB dE/m dBuV/m dBuV/m dE
i 4874.00 27.53 28.1% 1212 3J3.11 AS5.889 T4.00 ~28.11 Peak
2 ?311.00 27.96 20.36 16.62 37.32 46.34 74.00 -27.66 Peak
3 §293.00 28.12 20.10 16.72 36.863 45.26 74.00 -Z5.74 Peak
4 1031s6.00 28.83 15.57% 17.03 35.91 45.683 74.00 -238.32 Peak
a 11302.00 £28.93 18.26 17.22 39.74 4p.29 74.00 -27.771 Peak
6 13206.00 29.24 15.22 18.44 41.65 46.07 74.00 -27.93 Peak
FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page38 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH6 (802.11n Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 2[,qutzl (dBuv/im)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 : ke B A
. s LT
30.0
01000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Eead Cablelintenna Limit rer
Freq Factor Lewvel Loss Factor Level Line Limit EREemark
MH= db dBuWV db dBE/m dBuV/m dBuV/m db
1 4874.00 27.53 27.15 12.14 33.11 44.87 774.00 -29.13 Fesak
2 7311.00 27.96 21.38 1e.62 37.32 47.36 74.00 -26.64 Peak
3 11166.00 285.92 185.45 17.20 39.63 46.36 74.00 -27.64 Peak
4 12917.00 29.18 17.52 18.14 40.50 46.98 7+74.00 -27.02 Peak
5 15161.00 29.5% 19.%5 20.10 38.47 48.75 7Y4.00 -25.25 Peak
o 16402 .00 29.86 13.67 20.91 42.78 47.50 74.00 -26.50 Peak
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Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH11 (802.11n Mode) Polarization : Horizontal
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
1 20Lwel (dBuVim)
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
1 2 3 £ 4 b
WWWWMWmWMM
30.0
G1UUD 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Preamp Fead Cablelintenna Limic Crrer
Freqgq Factor Lewvel Loss Factor Lewvel Line Limit Remark
MHz dB dEuv dB dE/m dBuV/m dBuV/m dE
1 4924.,00 27.56 27.23 12.28 33:23 45.18 74.00 -28.682 FPeak
2 7386.00 27.98 19.54 16.62 37.36 45.84 74.00 -28.16 Peak
3 10588.00 28.86 17.31 17.08 39.25 44.78 74.00 -29.22 Peak
4 12645.00 29.13 16.65 17.91 39.86 45.29 74.00 -28.71 Peak
5 13563.00 29.31 13.56 18.85 43.07 46.17 74.00 -27.83 Peak
& 16079.00 29.73 15.03 20.69 40.82 46.81 74.00 -27.19 Peak
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH11 (802.11n Mode) Polarization : Vertical
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
120Leuﬂ(dBuUWn}
90.0
FCC PART15 2.4G PK
60.0 FCC PART15 2.4G AV
2 45 G
SPRUN. ST ST P NI e, Lo RN LT e P Y T
30.0
r'=1l](]l.'i 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Freamp Fead Cablelntenna Limit Crrer
Freq Factor Lewvel Loss Factor Level Line Limit Remark
MHz dB dBuv dB dB/m dBuV/m dBuV/m dE
il 4924.00 27.56 25.87 12.28 33.23 43.82 74.00 -30.18 Peak
2 7386.00 27.98 18.37 16.62 37.36 44.37 74.00 -29.63 Peak
3 i0061.00 Z8.81 17.77 16.98 38.51 44.45 74.00 -Z9.55 Peak
4 12713.00 29.14 14.99 17.97 40.02 43.84 74.00 -30.16 Peak
5 13189.00 29.24 14.39 185.4Z 41.57 45.14 74.00 -2Z3.86 Peak
6 15467.00 292.62 15.54 20.29 38.41 44.62 74.00 -29.38 Peak
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Band Edge Emission:

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH1(802.11b&g&n Mode) Polarization : Horizontal& Vertical
E Antenna Emission (dBuV/m) Band edge Limit (dBuV/m)
requency
(MHz) polarization PK AV PK AV
(HV)
<2400 H 52.06 43.07 74.00 54.00
<2400 51.43 43.28 74.00 54.00
802.11b
>2483.5 H 52.38 42.11 74.00 54.00
>2483.5 \% 51.27 41.34 74.00 54.00
<2400 H 53.02 42.67 74.00 54.00
<2400 V 51.46 42.79 74.00 54.00
802.11g
>2483.5 H 52.78 43.04 74.00 54.00
>2483.5 Vv 51.43 42.51 74.00 54.00
<2400 H 52.51 43.08 74.00 54.00
<2400 \% 51.67 42.19 74.00 54.00
802.11n(HT20)
>2483.5 H 52.19 42.52 74.00 54.00
>2483.5 \% 52.27 41.67 74.00 54.00
Remark:
Factor = Antenna Factor + Cable Loss — Pre-amplifier.
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%

Pressure : 1010 hPa Test Voltage DC 3.7V

Test Mode CH11(802.11b Mode) Polarization : Horizontal &Vertical

For conducted test

plot as follows:

HMARKER 2 *RBW 100 kH=z Marker 2 T1
£.36083 GH=z *WBW 300 kH=z <Bm
Ref 20.5 dBm *ATT 30 dB SWT 15 ms 330 GH=Z
20 Offret [=15) [T1
-41L42 dBm
o 2l 3837460 00 arz|B
Ly
MAXH
o
-3 dfEr iﬂ’i LV
-10 M 1 Iﬁ‘
L ]
1B | {}j
L =a ,'
|

G0
0
Fl

Start 2.31 GH= 11 ME=/ top 2.4 SHz
HRRRER 2 “REW 100 KHZ rker Il

2.49R68 GH?Z *VEW 300 EkHZ 4 . cEm
Fef 20.5 dBm “Att 30 dB EWT &5 ms= 2.49%680000 GHz

20 offpet 0.5 oB 1 [T
L10 4 nz |IEH

=
"
o

l\f\"ﬂ‘ ey i
50 A MM AR
Go
70
1
Start 2.452 GHz 4.8 MHz/ Stop 2.5 GH=Z
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EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : 54%

Pressure : 1010 hPa Test Voltage : DC 3.7V

Test Mode : CH1(802.11g Mode) Polarization : Horizontal& Vertical

For conducted test plot as follows:

@} MARKER 2 CREW 100 kEz Marker 2 [T1
2.37534 GHz *WBwW 300 kH=z 17 .7 dBm
Bef 20.5 dBm “att 30 cB SWT 15 ms 2.375340000 GHz
20 QOrtEet 0.p dB Marker Tl |
1Bm
.o m [N
L ey
10

a0
T0
¥1
Start 2.31 GH: 11 MEz/ Stop 2.42 GHz
MARKER 2 *EBwW 100 kHz Mar ke [Tl
2.48595 GHz *VBW 300 kHz i Er
Ref 20.5 dBm Att 30 dB SWT 5 ms 2.489500000 GE=z
E frhet | 0 | 1
1Em
|10 | £z |EE
MAEE
10
o 13 & ABm
r,\m&ﬁr&w»—m\v
|20 i \
L =0 / L
/ D2 12 dPm \\\
) B U Ao A
74
Start 2.45 GHz 5 MH=z/ Stop 2.5 GHz
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : 54%
Pressure : 1010 hPa Test Voltage DC 3.7V
Test Mode CH1(802.11nMode) Polarization : Horizontal&Vertical
For conducted test plot as follows:
Ef.e'_:'. L :I "“ *Att 30 4B &-Tln"; ;”1‘*;|.'Jkﬂ; 2.485824 .:::il_I
1o | I;I—I E
i
‘l'-_ rld.j2d db
T )
% \M‘M.»Wmlmmmw«ww
1o ! i 1_|I—j [ ~ |
L EX
2z

L. #,
b W
Wwwwwww
g0
70
E
Start 2.31 GH= 11.2 ME=/ Stop 2.422 GH=
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4. POWER SPECTRAL DENSITY TEST

4.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequ?l\r/]li'yz)Range Result
15.247 Power Spectral Density (in :n?/%n&Hz) 2400-2483.5 PASS

4.1.1 TEST PROCEDURE

1. Set analyzer center frequency to DTS channel center frequency.

2. Set the span to 1.5 times the DTS channel bandwidth.

3. Set the RBW = 3 kHz.

4. Set the VBW = 3 x RBW.

5. Detector = peak.

6. Sweep time = auto couple.

7. Trace mode = max hold.

8. Allow trace to fully stabilize.

9. Use the peak marker function to determine the maximum amplitude level.

10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

4.1.2 DEVIATION FROM STANDARD
No deviation.

4.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

4.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.1 Unless otherwise a special
operating condition is specified in the follows during the testing.

FCC Report Tel: 400-788-9558 (0755-33019988 Web:Http//www.bctc-lab.com Page46 of 67



Shenzhen BCTC Technology Co., Ltd.

Report No.: BCTC-150100525

4.1.5 TEST RESULTS

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : [54%
Pressure : 1015 hPa Test Voltage : DC 3.7V
Test Mode TX b Mode /CHO1, CHO06, CH11
Power Density Limit
Frequency (dBm) (dBm) Result
2412 -3.01 <8 Pass
2437 -3.18 <8 Pass
2462 -3.43 <8 Pass
TX CHO1
MARKER 1 *PBW 100 kHz Marker 1 [TI
2.4115%2 GH=z “VBW 300 kH=z dBm
Bef 20.5 dBm “Att 30 4B EWT 2.5 ms 41152001 3H=z
0 DIifgpet O.% dB
10 “
wmﬂ N o
- MJVJ /WNVJ | }"‘)Uk %\ \ﬂ\)\\t
- z0 ‘f ¥ \JH«
[/ A
\
&0
Center 2.412 GHz 2 MHzZ/ Span £0 MHZ
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MARKRER 1 *FEBW 100 kHz Marker 1 [TI

2.43652 GHz *UBW 300 kHz Bm

Ref 20.5 dBm “Att 310 dB SWT 2.5 ms Z.430k20000 GH=z

20 offyet 0.5 oB

i, [ A |
T | ,

B T

N MMMJM‘MW M

70

Center 2.437 GHz

2 MHZ/S

Span Z0 MH=zZ
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MARFER 1 *REW 100 kHz Marker 1 [TI
240152 GHZ *WVEW 300 kKHZ .43 dBEm
Eaf 20 .5 dBm T ATE 30 dB EWT 2.5 m= JdalRzZ000 iH

20 Qffpet 0.} cB

10

-0

e ’ [

|- 50
(]
70
Center 2_4d&2 EHz 2 MH=/ Span 20 MH=
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode TX g Mode /CHO1, CHO6, CH11
Frequency POWFJBDS;] Sty (Iaiénr::) Result
2412 MHz -12.92 <8 Pass
2437 MHz -13.29 <8 Pass
2462 MHz -13.59 <8 Pass
TX CHO1
MARKER 1 *REW 100 kH= T1
£.40952 GH=z *WEW 300 kHz 1 93 dBr
Fef 20.5 dBm FATE 30 dB SWT 2.5 ma non +H

20

1o

Offpec 0.% 4B

=y

40
b 500
&0
o
Sente 112 Oz 2 MOz, Span 20 MOz
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MARKER 1 *RBW 100 kHz Marker 1 [Tl
2.43476 GH=z *WBW 300 kH= 1Z.29 dBEm
Fef 20.5 dBm “Att 30 dB SWT 2.5 ms 2.434760000 GHz
20 Offbet D0.B &5
Lo [ 2 |
L ey
e |
-10 1
memumuml VWWJ’“W
. ! l{‘)z\/ | /\
40 .
f== 50
&n
.
Center 2.437 EH=z 2 ME=z/ Span 20 MH=z
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MARKER 1 *FBW 100 kHz Marker 1 [Tl
2.45852 GH=z *YBW 300 kH= 13.59 dBm
Raf 20.5 dBm “Att 30 dB SWT 2.5 m= 2.153820000 GHz
20 Offret 0.5 dB
", K
L EX
HAXH

. rmwmw“"\v%mﬂ/(\\w WWM1

60

Center 2.462 GHz 2 MHz/ Span 20 MHz
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1015 hPa Test Voltage DC 3.7V
Test Mode TX n Mode /CHO1, CHO6, CH11
Frequency POWgBDrﬁ)n S (Iaiénr:f) Result
2412 MHz -13.77 <8 Pass
2437 MHz -14.43 <8 Pass
2462 MHz -14.46 <8 Pass
TX CHO1
MARKER 1 REW 100 kHz Marker 1 [T1
2.40912 GH=z= VEW 300 kH=z 13 1Em
Ref 20.5 JdBm ALt S0 dB SWT 2.5 ma 1z SHz
zo Offget 0.5 dB
Hi0
f |
5,
=50
&0
Center 2.412 GEz 2 MHz/ Span 20 MHz
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HAXH

TX CHO6
HARKER 1 ‘EBW 100 kHz T1
2.43416 GHz *YBW 300 kHz 1.43 Bt
Rref 20.5 dBm “Att 30 dEB SWT 2.5 ms 2.434160000 GHz

zn Offget . dE

10

--50

1]

T

Center 2.437 GHz 2 MAz/

Span 20 MOz
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TX CH11

MARKER 1 *EBW 100 kHz Marker 1 [T1

2.45916 GH=z *WBW 30D kH=z 14.4% dBm

Fef Z20.5 dBm “ALL Jo0 dB SWT Z.5 ma= Z.4 160 SHz

20 Qff¥et 0.5 dB

. [ 2 |
e
HAXH

" #WWW% AR AN | AR

60

70

Center 2.462 CGHz 2 MHz/ Span 20 MHz
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5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

. . Frequency Range
Section Test ltem Limit Result
(MHz)

_ >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

5.1.1 TEST PROCEDURE

1. Set RBW= 100 kHz.

2. Set the video bandwidth (VBW) = 3 x RBW.
3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7. Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB relative to
the maximum level measured in the fundamental emission.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special
operating condition is specified in the follows during the testing.
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5.1.5 TEST RESULTS

EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : [54%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX b Mode /CHO1, CHO06, CH11
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz) (kH2) Result
Low 2412 10.32 >0.5 Pass
Middle 2437 10.24 >0.5 Pass
High 2462 10.32 >0.5 Pass
TXCHO01
® DELTA MARKER 2 RBW 100 kHz Delta T
10.32 MH=Z YWBW 300 kH=z L AR
Fef 20.5 dbm Attt SWT & ms 10 20000 MH:z
0 Offzet 0.% dB T1
—13 1Bm
- 1 SH= :
L P
m =0
01 =-2.3 B
-10 De B _ru [J Uﬁ I
_J’N,j I\)\"
- z0 111
- 30 i
a0 : I-\),J b{{dl\
&0

Center 2.412 GHz

4 MEz/

Span 40 MHz
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TX CH 06

® DELTA MARKER 2 “BBEW 100 kEz Delta 2 [Tl ]
10.24 MH=z “WVBW 300 kEz 5 dB
Ref 20.5 dBEm *Att 30 dB SWT 5 ms 10.240000000 MHZz
0 DIffer O 1] Marker| 1 [T1
-11L46 dBm
Lio La318s0p00 cae |EN
I
= |
3.3 dBm
=i D2 3.3 dbm MMMW +
i
- a0
50
}- &0
70
Center 2.437 GHz 4 MHz/ Span 40 MHz

TXCH11

® DELTA MARKER 2 “EBW 100 kHz Delta T1 ]
10.32 MHZ *VBW 300 kKHz dE
Ref 20.5 dBm Att 0 dB SWT 5 ms 10.320000000 MH=z
o DItget Do) OB Marker| 1l [T1
—1 81 dPm
. 450 onz | M
=y
]
D1 - - LVL

_____

Wbt

Center 2.46 MEHz / Span

40 MHz
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EUT : 7.9 inch tablet Model Name EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX g Mode /CHO1, CHO6, CH11
Frequency 6dB bandwidth Limit
Channel (MH2) (MHz2) (kH2) Result
Low 2412 16.64 >0.5 Pass
Middle 2437 16.72 >0.5 Pass
High 2462 16.64 >0.5 Pass
TX CH 01
DELTA MARKER 2 FEW 100 kHz Delta T
le.od MHZ WVEW 300 kH=Z . 0
Fef 20.5 dBm ATt 30 4B EWT § m= 1 iy} 0 MH
zo Offget 0.% 4B 1 [Tl
| 10 g [ '1—[_1 :
L P
o= |
— 10
D1l -12 AR m— g A - 1
20 Dz -l18.6 fw W
) rﬂ"ﬂ’f \{‘
T
Center 2.412 GH= 4 MH=/ Span 40 ME=
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TX CH 06

® DELTA MARNER 2 *RBW 100 kHz elta 2 [T1 ]
1l6.72 MEz *WBW 00 kHz 0.06 B
Ref 20.5 dBm *Att 30 dB SWT & ms L&6.720000000 ME=z
20 Offret 0.% dB arker [T1
-2 lEm
Lio 1 GHz
p N
A EH
0
10
I 50 dB
PR
I t
-z0
,Jf/
o
-40
Mt‘ N
b Mk d\‘wlm. [}
|-&a
70
Center 2.437 GHz 4 MHz/ Span 40 MAz

TXCH11

® DELTA MARKER 2 “RBW 100 kHz Delta 2 [T1
lé.64 MH=z *VBW 300 kH=z 0.03 dB
Ref 20.5 dBn “Att 30 dB SWT & ma 16.640000000 MH:
20 Offpet 0. dB Marker| 1l [T1
1 clBm

Lio ] (11 1N SHT n
L
MAXH

o

F-10

Center 2.462 GHE=z 4 MH=z/ Span 40 MH=
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EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode : TX n Mode /CHO1, CHO06, CH11

Frequency 6dB bandwidth Limit
Channel (MH2) (MHz) (kH2) Result
Low 2412 17.84 >0.5 Pass
Middle 2437 17.84 >0.5 Pass
High 2462 17.84 >0.5 Pass
TXCHO01
® DELTA MARKER 2 *REW 100 kHz Delta 2 [T1
17.24 MH= *UBW 300 kH=z 0.06 4B
Bef 20.5 dbm *Att 30 db SWT S ms 17.640000000 MH=
z0 Offgest 0.4 dBE Marker| 1 [
- 1BEm
F10 L d051200¢( GHz EI
L Py
=D |
- l_ wamvwrw‘%ﬂ
Center 2.412 GHz 4 MHzZ/ Span 40 MAz
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TX CH 06

® DELTA MARKER 2 “EBW 100 kHz Delta T1 ]
17.84 MH=zZ "WBW 300 KHz 0.6 dE
Ref 20.5 dBm *Att 3D dEB SWT & ms 17.840000000 MHZ
20 Dffpet 0. dB Marker| 1 [T1
—Z0L &2 dBo
L1 Lazeizopoo caz |ES
L =H
MAH
}-o
10
D1 14.42 dBm {
. . ) LT i‘\;‘ Wt
Y J I\
Lo J/ K‘u\.
[t I “M \%WWM
€n
10
Center 2.437 GHz 4 MHz/ Span 40 MHz

TXCH11

@ DELTZ MARKER 2 *BEBW 100 kHz Delta T1 ]

17.84 MH:z *WEW 300 kHz 0.18 dB
Ref 20.5 dBm “Att 30 dB SWT 5 ms 17.2840000000 MH:z
z0 offpet 0. db Markerc| 1 [T1

-21 Bm
Lo ; - | N
e
MAXH
o
10
D1 —14, sha

Center 2.4&2 GHz 4 ME=z/ Span 40 MH=
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6. PEAK OUTPUT POWER TEST

6.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
15.247(b)(3) Pe?jk Output |4\ att or 30dBm 2400-2483.5 PASS
ower
6.1.1 TEST PROCEDURE
a. The EUT was directly connected to the Power meter
6.1.2 DEVIATION FROM STANDARD
No deviation.
6.1.3 TEST SETUP
EUT
POWER METER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special

operating condition is specified in the follows during the testing.
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6.1.5 TEST RESULTS

EUT : 7.9 inch tablet Model Name : EGQ178
Temperature : 26 C Relative Humidity : |54%
Pressure : 1012 hPa Test Voltage DC 3.7V
Test Mode TX b/g/n Mode /CHO1, CHO6, CH11

TX 802.11b Mode

T . Maximum Conducted Output LIMIT
Ch:rs;;]e requency Power(PK)
(MHz) (dBm) dBm
CHO1 2412 8.87 30
CHO06 2437 8.81 30
CH11 2462 8.86 30
TX 802.11g Mode
CHO1 2412 6.48 30
CHO6 2437 6.42 30
CH11 2462 6.51 30
TX 802.11n Mode
CHO1 2412 5.51 30
CHO06 2437 5.49 30
CH11 2462 5.52 30
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7. ANTENNA REQUIREMENT

7.1 STANDARD REQUIREMENT

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that

the directional gain of the antenna exceeds 6dBi.

7.2 EUT ANTENNA

The antennas used for this product are Internal Antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of the

transmit antenna is only 1.0 dBi.
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8. EUT TEST PHOTO

Radiated Measurement Photos
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Radiated Measurement Photos
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